34—

@

30

NO. |Code Part name quantity
1 470202 EHERETPN THE CRANKSHAFT BOX BODY 1
2 (473901 T SWINGING ROD 1
3 [93537 FES SSE] PENDULUM STEM SEAL 1
4 [97655 RUKES IGNITER 1
5 [470404 KEEA THE FLYWHEEL COMPONENTS 1
6 [474603 & FAN,RECOIL STARTER 1
7 474501 E STARTER CUP 1
8 |95665 RAE EXHAUST PIPE 1
9 [471101 tIskEs CYLINDER CRANIUM 1
10 [470603 IR i PLATE, BREATHER 1
11 [92056 B2%] M4*6 BOLT M4*6 1
12 [470101 HAhE = CRANKCASE COVER 1
13 [472301 {iResiEER CARBURETOR CONNECTION BLOCK 1
14 472802 {imssaHF CARBURETOR ASSEMBLY 1
15 470601 ENHESES BACK TO THE OIL CHAMBER 1
16 [471202 = THE PISTON 1
17 [411601 THEINAH PISTON RING ASSEMBLY 1
18 |475501 THEEH THE PISTON PIN 1
19 471301 THEE R PISTON PIN RETAINER 2
20 (97132 KIeE THE SPARK PLUG 1
21 [475601 HRR B OIL GAUGE ASSEMBLY 1
22 (475602 BEREE EXTENSION, OIL FILLER 1
23 [221701 HSI] INLET VALVE 1
24 2418086 S1YHE VALVE OIL SEAL 2
25 (241801 HS JoEEERE INLET VALVE SPRING SEAT 2
26 [472903 e D=zl AIR FILTER ELEMENT 1
27 [474301 BOVERESEH AN CENTRIFUGAL GOVERNOR GEAR ASSEMBLY 1
28 [471501 MR CONNECTING ROD COMPONENT 1
29 [90112 8213 M12*1.25 NUT M12*1.25 1
30 [91370 2 M6*16 BOLT M6X16 8
31 [91369 25 M6*25 BOLT M6X25 7
32 91350 24 M8*45 BOLT M8X45 4
33 [91038 AL b M6*92 STUD M6X92 2
34 96130 55 78 9L TR s AIR FILTER GASKET 1
35 96267 HEA B INTAKE GASKET 1
36 96268 Tt 28 5% SR CARBURETOR GASKET 1
37 [225902 HESID THE EXHAUST VALVE 1
38 [246001 SI)5HE VALVE SPRINGS 2
39 [476101 S THE VALVE LIFTER 2
40 (471901 ST THE VALVE PUSH ROD 2
41 (470302 FHR THE CRANKSHAFT 1
42 94225 S FLAT WASHER 1
43 (240904 HAFE SR POSITIONING PIN OF CRANKCASE 2
44 196292 S GASKET,BREATHER 1
45 471002 Sk CYLINDER HEAD 1
46 |93547 FREH S THE CRANKSHAFT OIL SEAL 1
47 93545 EHERNE] THE CRANKSHAFT OIL SEAL 1
48 479901 HR4HIERS ERhiate CRANKSHAFT TIMING DRIVING GEAR 1
49 [95961 P e FUEL PIPE 1
50 [94408 Wb |<pE ©10 FUEL PIPE CLAMP ¢10 1
51 (474101 EiEBE SPEED REGULATING SPRING B 1
52 [474001 TR CONTROL ARM 1
53 (299904 e FILTER 1
54 [90038 2} M6 NUT M6 2
55 [476401 ek ik FLAMEOUT WIRE 1
56 [474401 e e SPEED CONTROL CONTROLLER 1
57 [472002 ChECHRR CAMSHAFT ASSEMBLY 1
58 [413701 EFEES MUFFLER 1
59 [472101 EE ROCKER ARM 2
60 [472701 AR THE THROTTLE LEVER 1
61 [473104 HFE THE FUEL TANK 1
62 [293601-055 [iHifE= THE CAP 1
63 [413902 [IREES CHECK BACK CLIP 1
64 [470901 R PIN, ARM, ROCKER 1
65 [470501 HIXR WIND SHIELD,RH 1
66 [470502 HEIXHR WIND SHIELD,RH 1
67 [474902 BEikE IN THE HOOD 1
68 [476302 BaNE HOOD,FAN 1
69 [92241 %] M4.2*16 BOLT M4.2*16 3
70 [96230 P b PACKING,EXHAUST 1
71 [91368 i 4 M6*10 BOLT M6*10 4
72 [96802 S FLAT WASHER 1
73 [90035 i M6 NUT M6 2
74 [95969 mRASE TUBE 1
75 [91067 HES LW M6%T77 STUD M6*77 2
76 [94470 Wah‘e B ¢ 10.5%8%0.8 |FUEL PIPE CLAMP ¢10.5*8*0.8 1
77 412502 BRI E MUFFLER HOUSING 1
78 475301 FMZEHHE THE BRAKE COMPONENTS 1
79 [476002 M BRAKE SPRING 1
80 [01374 2 M6*22 BOLT M6*22 1
81 [91384 244 M6*30 BOLT M6*30 2
82 [91365 i M6*12 BOLT M6*12 2




